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Applicant                     : LUNA FAR EAST SDN BHD 
LOT 40351, JALAN BUKIT KAPAR KUARI 
42200 KLANG 
SELANGOR 

Manufacturer                : 
 

LUNA FAR EAST SDN BHD 
LOT 40351, JALAN BUKIT KAPAR KUARI 
42200 KLANG 
SELANGOR 

Product                         : LIGHTNING PROTECTION SYSTEM COMPONENTS(LPSC) - 
COPPER TAPE 

Reference Standard /    
Method of test   

: IEC 62561-2 : 2012 

Description of sample : Brand : LUNA 

  Model  : - 

  Material      : Solid copper 

  Sizes : 50 mm x 6 mm 

    

Date received              : 21 NOV. 2014 

Job No. /Ref. No.         : J20141420979 

Overall  test result                     : COMPLIED (See page 2 for details) 

Issue date                     : 16 DIS. 2014  
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SUMMARY NOTES ON TEST(S):  

 
1. This is a partial test report. 

  
2. The tests were conducted on four (4) submitted sample as listed in table below : 

 

Clause Tests 

4.3 Dimension and tolerances 

4.5 Marking 

5.2.4 Environmental properties 

5.2.5 Mechanical properties 

5.2.6 Electrical properties 

 
3. All the tests were carried out at ambient temperature of 25 °C ± 5 °C, unless otherwise 

specified. 
 

4. The abbreviation used in this report denotes as follows; 
 

Pass : Complied with the requirement 
N/A : Not applicable 
Fail : Failed 
NC : Not conducted 

 

SUMMARY OF RESULT(S) 
 

 The test sample as described in this test report complied with the requirements of IEC   
       62561-2 : 2012 for those tests conducted. 
 
 

ADDITIONAL INFORMATION; 
 

1. Tested by  : Zulkifli Ismail 
 

2. Checked by : Surian Rasol 
 
3. Date of test sample (s) received: 

 
   1

st
 submission  : 21 NOV. 2014 

    
   2

nd
 submission : Nil 
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IEC 62561-2 : 2012 

Clause Requirement – Test Result – Remark  Verdict 

 

4 Requirements   

4.3 Dimensions and tolerances   

 Cross sectional area, mm
2           

       
 
:   50 mm

2
 301.97 mm

2
 Pass 

 Measured thickness, mm                : 6 mm 6.06 mm - 

 Measured width, mm                      : 50 mm 49.83 mm - 

    

4.5 Marking   

 The sample is marked with the following:   

 a) Manufacturer’s or responsible vendor’s LUNA Pass 

 b) Identifying symbol Not provided - 

    

5 Tests   

5.2 
Conductors, air termination rods and earth 

lead-in rods 
  

5.2.4 Environmental test   

 A.1  Salt mist   

 
The salt mist test was conducted in accordance 
with IEC 60068-2-52 : 1996  

 Pass 

 A.2  Humid sulphurous atmosphere test   

 

The humid sulphurous atmosphere treatment was 
carried out in accordance with ISO 6988 : 1985 with 
seven cycles with a concentration of sulphur 
dioxide of  
667 x 10

-6
 ± 25 x 10

-6
  

 NC 

 

After the tests, the base metal of specimens is not 
exhibit any visual corrosive deterioration when 
inspected with normal or corrected vision without 
magnification. 

 Pass 
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IEC 62561-2 : 2012 

Clause Requirement – Test Result – Remark  Verdict 

 

5.2.5 Tensile tests   

 The sample is subjected to tensile strength tests    

 
Tensile strength, N/mm

2  
     :  200 N/mm

2  
to 450 

N/mm
2  

          
 238 N/mm

2  
          Pass 

5.2.6 Electrical properties   

 

The resistance measurement is taken over a 1m (± 
1mm) distance, using a micrometer, and the 
reading corrected to 20°C using appropriate 
correction factors. 

  

 Air ambient temperature, °C 21.4 °C - 

 Length of sample, m :  0.5 m - 

 Measured cross-sectional area of sample, mm² :  301.97 mm² - 

 Measured resistance of sample, m : 0.0299 m - 

 Temperature coefficient of resistance at 20 °C,/°C : 3.93 x 10
-3
 - 

 

The resistivity of the conductor is calculate with the 
formula below: 

() = R x A 
            l 

where: R = resistance in ohms ()  
             A = cross-sectional area (m

2
) 

             l = unit length (m) 

 - 

 Required : ≤ 0.019 µm  0.018 µm  Pass 

    

5.5  Marking test Marking is engraving - 

5.5.1 

The marking is checked by inspection and by 
rubbing it by hand for 15 s with a piece of cloth 
soaked with water and again for 15 s with a piece 
of cloth soaked with white spirit/mineral spirit. 

 N/A 

5.5.2 All markings shall be legible  N/A 

 
 

MARKING: 

 
 “ LUNA IEC62561 - 2 ” 
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PHOTOGRAPH(S) OF TEST SAMPLE(S) 
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